
 

Government of Uganda 

Ministry of Water and Environment 

 

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT FOR WATER SUPPLY AND SANITATION 

PROJECT FOR RUKUNGIRI MUNICIPALITY AND KEBISONI, BUYANJA AND NYAKAGYEME 

SUB COUNTIES IN RUKUNGIRI DISTRICT  

World Bank Loan:  No. 5127-UG 

Contract No: MWE/SVRCS/13-14/00065 

FINAL REPORT 

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT 

  

Prepared by: 

 

 

 

 

 

 

 

in joint 

venture with 

 

 
Agip House, 1st Floor, 9 

Kampala Road, P. O. Box 

34738, Kampala,  Tel: +256 312 

294958 Fax: 256 312 371 

371394 email: 

admin@survesis.co.ug Web 

www.survesis.co.ug 

Plot 843, Shelter Road, Naalya Estate,  

P. O. Box  25250, Kampala, Uganda  
[...]
lifting pumps will be installed immediately for the 2030 phase. The lifting pumps will be 

installed with a ductile iron suction pipes of ND 250 mm. The suction pipes are fitted with 

protective suction strainers. The backwashing pump will wash these strainers once 

clogged.  

Vegetation clearance and excavation of pipelines trenches 

The water supply scheme will have a total 37.88 km of transmission network categorised 

as follows:  

• 772 m of raw water transmission from intake to WTP,  

• 4,615 m of pumped transmission line from the WTP to Main Balancing Reservoir 

(MBR) at Mukazi and  

• 32.5 km of gravity flow transmission lines from MBR to five service reservoirs. 

The vegetation along the 37.8 km stretch proposed for transmission mains will be cleared 

before excavations. Although a 4 metre wide strip of land be acquired for the purpose 

of transmission pipelines, vegetation clearance will be limited to only areas for trench 

excavation.  

Electromechanical installations 

The electromechanical equipment such as lifting and backwashing pumps at intake and 

WTP, the plumbing fittings will be installed. 



Environmental and Social Impact Assessment for Rukungiri Water Supply and Sanitation Project  

 

Ministry of Water and Sanitation Project     Survesis in Joint Venture with Savimaxx Limited  8 

Access roads to and within the installations 

The proposed raw water intake, WTP, reservoir sites and Feacal Sludge Treatment sites 

are located in areas with limited or no access roads. In order to access the plant 

installations, access roads in will be constructed. Full contour surveys of the areas where 

the roads are to be built have been completed and a preliminary road trace has been 

prepared.  

Public toilets and showers 

The project will upgrade two exiting toilet facilities by adding two showers, two 

washbasins and a septic tank with a pipe leading to a soak pit at the central bus park 

and the market place. Two new flush toilets facilities will be built at Ntungamo Stage and 

Greenland (city centre). Each will have six stances (two male, four female), provided also 

with two showers and a urinal will be located in the male section. One stance in both the 

male and female sections will be reserved for the disabled. Each of the two new public 

toilets will have a septic tank with a discharge pipe to a soak pit. Project activities will 

include site clearance, pit excavation, construction of a gravel bed, masonry work and 

plumping.  

To serve the central business district, two new waterborne latrines with six stances flush 

toilets, a urinal and two showers will be constructed Fig. 1.3. One will be at Greenland in 

the city centre (LAT 1) and another at Ntungamo stage (LAT 2); each of the latrines will 

be partitioned into male and female sections with separate entrances and provision for 

disabled persons in both male and female sections. The toilets are projected to be able 

to serve up to 450 persons per day. The effluent from LAT 1 will be drained through a pipe 

to a gravel bed with a vegetation buffer near LAT 2 where effluent from both latrines will 

be infiltrated into the soil.  The faecal sludge will periodically collected by a cesspool 

emptier and taken to the faecal sludge treatment plant (FSTP). 



Environmental and Social Impact Assessment for Rukungiri Water Supply and Sanitation Project  

 

Ministry of Water and Sanitation Project     Survesis in Joint Venture with Savimaxx Limited  9 

Figure 1-3: Map of locations of two new waterborne latrines. 

Faecal Sludge Treatment Plant  

A faecal sludge treatment plant (FSTP) has been proposed for the treatment of faecal 

sludge for Rukungiri Municipality Fig. 1.4. In order to facilitate composting process of 

sludge and to obtain a good compost quality, organic fraction of municipal solid waste 

will be mixed with faecal sludge and composted together.  

 

Figure 1-4: General layout of the Feacal Sludge Treatment plant. 



Environmental and Social Impact Assessment for Rukungiri Water Supply and Sanitation Project  

 

Ministry of Water and Sanitation Project     Survesis in Joint Venture with Savimaxx Limited  10 

Faecal Sludge Treatment Plant will aim at separation of solids and liquids in planted drying 

beds and retention of solids. The Plant will also pre-treat the liquid portion in constructed 

wetlands, further treat the liquid through horizontal rock filters and finally the effluent is 

treated in natural wetlands. The design includes four planted drying beds, two 

constructed wetlands and two horizontal rock filter. Provision has been made for 

expansion in future if the demand increases. 

Faecal sludge (FS) and municipal solid waste (MSW) is advantageous because the two 

materials complement each other. The human waste is relatively high in N content and 

moisture and the MSW is relatively high in organic carbon (OC) content and has good 

bulking quality. Furthermore, both these waste materials can be converted into a useful 

product. High temperatures attained in the composting process are effective in 

inactivating excreted pathogens contained in the FS and will convert both wastes into a 

hygienically safe soil conditioner-cum-fertilizer. 

The FS will have to be biochemically stabilised first for solids and liquids to become 

separable. Solids-liquid separation of FS, which has undergone considerable biochemical 

stabilisation (septage), will be achieved through filtration and drying in sludge drying 

beds. Resulting from this process will be the solids to be mixed with the MSW and taken to 

the Feacal Sludge Treatment plant and a liquid fraction to be treated before discharge. 

The Feacal Sludge Treatment technology to be used will be the open windrows Fig. 1.5. 

The waste will be piled up in heaps or elongated heaps. The size of the heaps ensures 

sufficient heat generation and aeration is ensured by passive or active ventilation or 

regular turning. The leachate control is provided by a sloped and sealed or impervious 

composting pad (the surface where the heaps are located) with a surrounding drainage 

system. 

The mature compost will be sieved prior to sale and use. Sieves made of a wooden frame 

and wire mesh are suitable and can be easily made. This will be done manually 

(commonly by women) who will require PPE (gloves, nose masks, gumboots, and 

coveralls) as well as vaccination against tetanus. 

The total area of Feacal Sludge Treatment plant components will 1.32ha and will have 

the following main units: - 

The Feacal Sludge Treatment plant is designed for the management of the faecal sludge 

and biodegradable component of the Municipal Solid waste.  

Once constructed, faecal sludge from VIP, ECOSAN and water borne toilets will be 

delivered by cesspool emptier and mixture of the sludge with biodegradable 

component of solid waste composted within the Feacal Sludge Treatment plant.  

1.8.2 Operation and maintenance phase 

 Water intake structures 

In operation, two pumps each with a capacity to discharge 100 m³/h against a head of 

95 m will abstract river water through their suction pipes with strainers and pump to the 



Environmental and Social Impact Assessment for Rukungiri Water Supply and Sanitation Project  

 

Ministry of Water and Sanitation Project     Survesis in Joint Venture with Savimaxx Limited  11 

WTP through ND 225 HDPE pipes. When the strainers are the end of suction pipes get 

clogged, a third pump for backwashing will be operated to clean the strainers of the 

clogged materials. The large materials that would be trapped on the filter screens will be 

cleaned automatically by the self-cleaning system.  

Water treatment operations 

To meet the required drinking water standards, the raw water will undergo through 

conventional Water Treatment processes of aeration, fine sieving, coagulation and 

flocculation, filtration and finally disinfection to ensure pleasant and safe water for 

human consumption is provided. In the first stage (i.e. 2030 horizon), WTP will treat 200 

m³/h of water to cater for the population of Rukungiri Municipality and enroute towns 

while in the second stage (ultimate design horizon 2040), both the intake and WTP will be 

upgraded to a flow capacity of 400 m³/h to meet demands of both Rukungiri Municipality 

and Ntungamo District.  

The aeration process at WTP is aimed to increase the removal of pollutants from water by 

stripping or oxidizing dissolved metals. After aeration, the water will pass through fine 

screens of 3 mm spacing to remove any solids in the water. After screening, aluminium 

sulphate (shortened as Alum) will be dosed to facilitate flocculation in sedimentation 

tanks. The flocculation and clarification processes are to remove dissolved pollutants 

from the water. The settled sludge from sedimentation tank will be thickened in a tank 

where about 960 kg of sludge will be collected per day. The thickened sludge will be 

dried and handed over to a NEMA certified waste disposal contractor for safe disposal. 

Sludge contains a high amount of aluminium ions and nutrients that would pollute the 

receiving waters.  

After flocculation and clarification processes, water will be filtered through sand filters to 

remove any flocculants and suspended solids that may still be in water. The sand filter will 

be backwashed to remove any retained solids that may clog the filters and reduce the 

efficiency of filtration process. The backwash water will be clarified to reduce the 

concentration of Total Suspended Solids (TSS) to less than 50 mg/L before discharging to 

the river.  

The final stage of treatment will be disinfection of water with Hypochlorite (free active 

chlorine) which has been proposed as the disinfectant for the project. The clear water 

from the filtration tanks will be dosed with Free Available Chlorine obtained by reacting 

a disinfectant in powder, granules or salt tablets with water to generate brine with high 

a concentration of hypochlorite (free active chlorine) of about 500 mg/L or higher. The 

dosed clear water will have a residual time of about 2 hours before being pumped to the 

storage reservoirs. This is called secondary disinfection solely with a purpose to maintain 

a disinfectant residual in the finished drinking water to prevent regrowth of 

microorganisms. The secondary disinfection process does not result in residuals 

generation; however, water from the clear well may be used to backwash filters. As a 

result, disinfectant added to the finished drinking water may become part of the filter 

backwash. About 360 m³ of filtered water from disinfection tank are planned to be used 

for backwashing. Although the backwashed water will be clarified before releasing to 

the receiving water, there are chances that dissolved hypochlorite in backwashed water 

will not be entirely removed.  



Environmental and Social Impact Assessment for Rukungiri Water Supply and Sanitation Project  

 

Ministry of Water and Sanitation Project     Survesis in Joint Venture with Savimaxx Limited  12 

 The FAC will be obtained by reacting a disinfectant in powder, granules or salt tablets 

with water to generate brine with high free active chlorine concentration (500 mg/L or 

higher). The chemicals for preparing brine are required in large quantities, and therefore 

they will be stored onsite in chemical buildings.  

In addition to running the Water Treatment Plant, the other activities at the WTP will be 

routine maintenance by electricians and plumbers. Periodically, transmission pipelines will 

be maintained to fix leakages among other problems.  

Human extra handling at the public toilets  

Attendants will regularly clean the toilets and showers. The human excreta will be 

collected on regular basis from the septic tanks by cesspool emptier and taken to Feacal 

Sludge Treatment plant for co-composting.  

Faecal sludge treatment operations  

The municipal solid waste will be delivered to the sorting area of Composting Plant in 

waste skips where biodegradable component of will be sorted. The Non-biodegradable 

component will be transported and delivered to the existing landfill at Kitoko.  

The service will cover 100% of the central business district, 90% of the old Rukungiri TC 

boundaries but outside the central business district and 60% of the residents outside the 

old town council boundaries but with Rukungiri Municipality. The estimated 2040 organic 

waste for the project area is 22 tons per day.  

The operation of the Feacal Sludge Treatment plant will entail mixing of faecal sludge in 

appropriate ration with organic waste. The excess water in the waste mixture will be 

drained off before composting the waste mixture in windows. The composting process 

cycle will be completed in about 90 days. This includes the 30 days for decomposition 

and 60 days for maturation. The total amount of material to be composted in this period 

is 2,668 tons (or 4,528 m³ by volume). The composting process is expected to result into 

70% reduction in mass of the initial material. Therefore, final compost is expected to be 

around 800 tons. By composting in windrows of about 1.5 m high and 3 m wide with a an 

empty space of 3 m wide between two adjacent windrows, the 10,400 m² dedicated for 

composting windrows is 20% larger than the areas required for composting in 90 days. In 

other words, 10,400 m² is adequate to compost for 108 days.  

Sludge from the toilets will be delivered to the co-compost plant by cesspool emptier. It 

will be taken to the dry beds for dewatering for at least 14 days. The leachate from the 

dry beds will percolate into a 110 m² shallow sewage ponds for treatment to achieve 

pathogen removal by UV. The effluent will be discharged into the wetland and eventually 

will end up in a nearby stream. In the receiving and mixing area, the dry sludge will be 

mixed with organic solid waste from the project area. The mixing ratio between sludge 

and solid waste will depend on the composition of the sludge. For dewatered sludge a 

volume ratio between sludge and waste ranging between 1:2 and 1:3; while for liquid 

sludge it should be 1:5 and 1:10. It is it is advisable to have to dewater sludge coming 

from septic tanks before it is mixed with the organic waste to be composted. The septage 

should spend 90 days in the windrows where the composting temperature will reach 55-

60 °C to allow the heat to kill pathogens. Routine turning of the windrows is 



Environmental and Social Impact Assessment for Rukungiri Water Supply and Sanitation Project  

 

Ministry of Water and Sanitation Project     Survesis in Joint Venture with Savimaxx Limited  13 

recommended to maintain an aerobic process so as to eliminate foul smell. The co-

compost will be stored before it is sold off to farmers as manure.  

The key factors affecting the Feacal Sludge Treatment process and/or the resulting 

compost quality comprise of the following: 

• Carbon to nitrogen ratio 

• Moisture content 

• Oxygen supply, aeration 

• Particle size 

• pH 

• Temperature 

• Turning frequency 

• Degree of decomposition 

Therefore, there will be need for monitoring equipment namely: Thermometer, Oxygen 

Meter and a Moisture Meter to monitor the composting process. Other essential 

equipment will include a wheel loader for turning the windrows and trucks to deliver the 

municipal solid waste. The flow of leachate to the water treatment pond will be by 

gravity.   

 



Environmental and Social Impact Assessment for Rukungiri Water Supply and Sanitation Project  

 

Ministry of Water and Sanitation Project     Survesis in Joint Venture with Savimaxx Limited  14 

2 POLICY, LEGISLATION AND REGULATIONS 

2.1 National policies and Laws on environmental and Social Impact assessment 

There are several environmental and social policies and laws that will be triggered during 